
MUNICIPALITY OF PORT HOPE 
56 Queen Street 

Port Hope, ON 
L1A 3Z9 

  (905) 885-4544  
 
 

 
 

2011 Drinking Water Summary Report  Page 1 

TO: 
 

Council 

FROM: 
 

Rick Trumper, Water Treatment Supervisor 

SUBJECT: 
 

2011 Drinking Water Summary Report 

DATE: 
 

February 14, 2012 

 
 
RECOMMENDATION 
That a Resolution be prepared for presentation to Council on March 20, 2012 in 
support of Council acknowledging receipt of the 2011 Summary Drinking Water 
Report, for information purposes. 
 
BACKGROUND 
As identified in Schedule 22, subsection 2 of Ontario Regulation 170/03 
made under the Safe Drinking Water Act we are submitting the Drinking 
Water Summary Report for 2011.   
 
[...]
Operator IIl II - 9907 14148 - 06/30/12 06/30/12 - 

Jerry 
Lord 

Treatment 
Operator II II - 11529 15321 - 11/30/12 04/30/13 - 

Ed 
Symons 

Supervisor 
Water 
Distribution 

ll lll - 5081 5082 - 08/31/12 03/31/12 - 

Rick Held Distribution 
Operator II II - 4871 4872 - 04/30/12 02/28/13 - 

Larry 
Green 

Distribution 
Operator II II - 9290 9291 - 02/28/12 02/28/12 - 

BJ Coull Distribution 
Operator - Il - - 50656 - - 12/31/12 - 

Notes:  

1. T = Treatment, D= Distribution, WQA= Water Quality Analysts  

 

3. Water Flows 
3.1 Overview 

This section provides a summary of records related to flow rates of raw water, treated water, wastewater and also 
membrane instantaneous flow rates. 
 
This section also provides a summary and discussion on the quantity of treated water supplied in 2011 in 
comparison to the rated capacity specified in the Municipal Drinking Water Licence, including monthly average and 
maximum daily flows. 
 
Section 1.1 of the Municipal Drinking Water Licence states: 
“For each treatment subsystem listed in the Port Hope Water Treatment Plant (WTP), the maximum daily volume of 
treated water that flows from the treatment subsystem to the distribution system shall not exceed the value identified 
as the rated capacity of 20,300 m3/d.  
 



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 5 

Currently, there are sufficient membrane modules installed to produce Phase 1 flows of 14,000 m3/d.  Note that this 
flow rate is a total net daily production of treated water.  
 
Given the downtime for cleaning and pressure decay tests, and on-site water usage for cleaning (backwashing, 
chemical enhanced backwashing and clean-in-place the membranes), the instantaneous flow rate into the 
membranes is higher than the plant rated capacity as defined above. Given the current recovery rate of 90%, the 
membrane instantaneous factor has been defined as 1.26, thus requiring an instantaneous flow rate into the 
membranes of 17,640 m3/d.     
 
However, the plant was designed for an ultimate rated capacity of 31,700 m3/d and a recovery rate of 85%, which 
requires an instantaneous factor of 1.42 and thus instantaneous flow rate of 45,000 m3/d.   
 
Given the current recovery rate of 90%, the daily net raw water volume currently required is 15,556 m3/d.  Given the 
ultimate recovery rate of 85%, the daily net raw water volume ultimately required is 37,294 m3/d.   
 
A summary of the above is provided below: 

o Current plant rated capacity (net treated water production)= 14,000 m3/d 
o Current instantaneous flow rate from membranes = 204.2 L/s (17,640 m3/d) 
o Current daily net raw water volume = 15,556 m3 (relevant to PTTW) 
o Ultimate plant rated capacity (net treated water production)= 31,700 m3/d 
o Ultimate instantaneous flow rate from membranes = 521 L/s (45,000 m3/d) 
o Ultimate daily net raw water volume = 36,597 m3 (relevant to PTTW) 

 

3.2 Raw Water Flow Rates 

A summary of the daily quantities of water being taken from Lake Ontario (i.e., net daily raw water volumes) are 
shown in Table 9. As shown, the highest net daily raw water volume of 9,248 m3/d has not exceeded 52,700,000 L/d 
(52,700 m3/d) as stipulated in the Permit To Take Water.  
 
Table 9 Monthly Summary of Net Daily Raw Water Volumes  

Month Daily Average Raw Water Volume per 
Month (m3/d) 

Maximum Daily Raw Water Volume in 
Month (m3/d) 

January 6,581 6,581 
February 5,933 7,371 

March 5,833 6,777 
April 5,808 6,502 
May 5,954 6,789 
June 6,999 8,031 
July 6,996 9,248 

August 6,752 8,138 

September 6,731 8,000 

October 6,121 8,048 

November 5,060 3,810 

December 4,909 5,831 



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 6 

Month Daily Average Raw Water Volume per 
Month (m3/d) 

Maximum Daily Raw Water Volume in 
Month (m3/d) 

Average 6,073 7,094 

Maximum 6,999 9,248 

 
 

3.3 Membrane Instantaneous Flow Rates 

A summary of the combined instantaneous flow rate from the membranes is shown in Table 10.  As shown, the 
maximum combined instantaneous flow rate from the membranes has not exceeded the anticipated maximum flow 
rate of 204.2 L/s (17,640 m3/d) as defined in Section 3.1   
 
Table 10 Monthly Summary of Combined Instantaneous Flowrate from Membranes 

Daily Average Per Month Maximum Instantaneous Flowrate 
Month 

m3/d L/s m3/d 
January 5,504.70 69.06 6,299.51 
February 5,642.92 66.41 6,967.32 

March 5,542.32 65.33 6,470.59 
April 5,269.82 61.85 6,155.60 
May 5,668.31 170.71 6,484.62 
June 6,650.54 172.32 7,624.07 
July 6,641.73 167.64 8,839.31 

August 6,399.20 62.68 7,728.88 

September 6,390.67 172.33 7,709.94 

October 5,803.37 135.61 8,074.73 

November 4,794.29 172.30 6,052.81 

December 4,629.54 72.84 5,448.84 

Average 5,744.78 115.75 6,988.02 

Maximum 6,650.54 172.33 8,839.31 

 

3.4 Treated Water Flow Rates 

A summary of the treated water flows is shown in Table 11.  As shown, the plant rated capacity of 20,300 m3/d was 
not exceeded.  The maximum daily water demand has reached 37.52% of the plant rated capacity.  The maximum 
day factor (ratio of maximum day demand to average day demand) was approximately 1.41, while the peak hour 
factor (ratio of maximum peak hour demand to average day demand) was approximately 7.71.  
 
Table 11 Monthly Summary of Treated Water Flows 

Month Daily Average per 
Month (m3/d) 

Maximum Daily        
(m3/d) 

% Max/ Rated 
Capacity 

Max. Peak Hour 
(m3/h) 

January 5,077 5,382 26.51 424.03 



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 7 

Month Daily Average per 
Month (m3/d) 

Maximum Daily        
(m3/d) 

% Max/ Rated 
Capacity 

Max. Peak Hour 
(m3/h) 

February 5,189 5,861 28.87 490.69 

March 5,135 5,430 26.75 434.86 

April 5,107 5,566 27.42 445.45 

May 5,272 5,958 29.35 488.44 

June 6,160 7,290 35.91 521.25 

July 6,194 7,616 37.52 700.95 

August 5,920 6,808 33.54 513.21 

September 5,862 7,281 35.87 518.97 

October 5,352 6,949 34.23 545.72 

November 4,488 4,992 24.59 444.96 

December 5,067 4,570 22.51 433.14 

Avg. 5,402 6,142 30.26 496.81 

Max. 6,194 7,616 37.52 700.95 

 

3.5 Wastewater Flow Rates 

Wastewater is generated on-site from cleaning the membranes utilizing the following processes: backwashing, 
chemical enhanced backwashing and clean-in-place cycles.  It has been anticipated that 10% of the raw water 
volume is used for these processes, resulting in the plant recovery rate of 90%.   
 
Table 12 shows that wastewater production, in any given month, has averaged 13.3% of the raw water flows, which 
is 3.3% more than the anticipated 10% wastewater production.   
 
Table 12 Monthly Summary of Wastewater Flows  

Month Total Monthly Raw  Water 
Volume (m3) 

Total Monthly Wastewater 
Volume (m3) 

% Wastewater/ Raw 

January 179,049 23,475 13.1 

February 166,121 21,849 13.2 

March 180,829 23,083 12.8 

April 174,247 21,987 12.6 

May 184,582 23,723 12.9 

June 209,968 28,216 13.4 

July 216,867 28,394 13.1 

August 209,323 28,099 13.4 

September 201,937 27,318 13.5 

October 189,759 27,299 14.4 

November 151,906 21,102 13.9 

December 152,174 20,128 13.2 



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 8 

Month Total Monthly Raw  Water 
Volume (m3) 

Total Monthly Wastewater 
Volume (m3) 

% Wastewater/ Raw 

Average 184,730 24,556 13.3 

Maximum 216,867 28,394 14.4 

 

4. Chemical Systems 
4.1 Unit Description 

Table 13 presents the descriptions of the chemical feed systems currently used at the Port Hope WTP.  
 
Table 13 Descriptions of Chemical Feed Systems  

Treatment System Chemical Purpose 
Chemical 

Concentratio
n (%) 

Relative 
Density 
(g/cc) 

Target 
Dosage 
(mg/L) 

Sodium Hypochlorite Membrane cleaning (CEB & high pH CIP) 12 11 - 12 Note 1 

Citric Acid Membrane cleaning (low pH CIP) 50 1.23 Note 1 

Hydrochloric Acid Membrane cleaning (low pH CIP) 30 - 40 1.16 – 1.19 Note 1 

Sodium Bisulphite Dechlorination of membrane cleaning 
wastewater 

38 1.18 – 1.37 Note 2 

Membrane Filtration 

Sodium Hydroxide Membrane wastewater pH control  50 1.53 Note 3 

Sodium Bisulphite Dechlorination of wastewater supernatant 
from clarifier/thickeners 

38 1.18 – 1.37 Note 2 
Waste Residual 
Management System  

Polymer Clarification aid n/a 1.06 Note 4 

Disinfection Systems  Chlorine gas • Zebra mussel control at lntake No. 1  
• Primary disinfection at inlet of 

chlorine contact chambers 
• Secondary disinfection at high lift 

chambers  

100 - 
• 1.2 

• 1.0 

• 0.5 

Notes:  

1. Chemicals are dosed based on a time basis to achieve a desired concentration inside the membrane tanks. 

2. Chemicals are dosed to achieve a 0 chlorine residual. 

3. Chemicals are dosed to achieve a target pH range. 

4. There has been no need to dose polymer to date.   

 

4.2 Chemical Usage 

Table 14 presents a summary of the annual chemical usage at Port Hope WTP.  
 
Table 14 Summary of Annual Chemical Usage at Port Hope WTP 

Treatment System Chemical 
Volume (L) or 
Weight (kg) 

Range of 
Monthly 

Quantities 
Used 

Month with 
Highest 

Quantities 
Used 

Comments about Any Abnormal 
Usage 

Membrane Filtration Sodium Hypochlorite 9,987.7 360.2 – November  



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 9 

Treatment System Chemical 
Volume (L) or 
Weight (kg) 

Range of 
Monthly 

Quantities 
Used 

Month with 
Highest 

Quantities 
Used 

Comments about Any Abnormal 
Usage 

1,200.2 

Citric Acid 5,640.4 127.0 – 741.6 December  

Hydrochloric Acid 465 80 n/a  

Sodium Bisulphite 7,983.9 303.2 – 884.2 August  

Sodium Hydroxide 2,866.9 100.5 – 343.5 September  

Sodium Bisulphite 

L 

Combined 
with 

Membrane 
Filtration 
Volumes 

August 
 

 Waste Residual 
Management System  

Polymer 0 0 0  

Chlorine gas for Zebra 
mussel control at 
lntake No. 1  

- 

Volume 
included in 

Primary 
disinfection 

- 

 

Chlorine gas for 
primary disinfection at 
inlet of chlorine 
contact chambers 

  kg 252.3 – 
517.8 September 

 

Disinfection Systems  

Chlorine gas for 
secondary disinfection 
at high lift chambers 

kg 10.5 – 64.7 January 
 

 

5. Sampling Analytical Results 
5.1 Overview 

This section provides a summary of analytical results of sampling required by the Ontario Drinking Water Quality 
Standards (ODWQS) and conditions in the Municipal Drinking Water Licence, Section 1.5 of Schedule C. 
 
The sampling requirements are summarized in the “Sampling Protocol” in Appendix D. 
 
Appendix E contains the sampling results summarized in tables, which reflect the format of Schedule 23 and 
Schedule 24 in the O.Reg.170/03, Drinking Water Systems.  
 

5.2 Microbiological  

The bacteriological data in the raw, treated and distribution water supply are shown in Tables B-5, C-6 and D-7, 
respectively in Appendix E.    
 
If either the treated or distribution water contain any total coliform (TC) or fecal coliform (FC), then the water quality 
is considered adverse.  The corrective action in all cases is to report, resample, analyze and follow the instructions 
as directed by the Medical Officer of Health.  Table 15 presents a summary of occurrences where adverse 
microbiological samples were found.  As shown, there were no adverse samples in 2011.    
 



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 10 

Table 15 Adverse Microbiological Samples  

Date Location Exceedances Corrective Actions Taken 

- - - - 

 

5.3 Turbidity 

 
Figure 1 plots the raw water turbidity with raw water temperatures and flows for a period of time between January 1 
and December 31, 2011.  As shown, the highest turbidity is observed during the spring run-off and fall turnover when 
temperatures and flows are low. 
Based on hourly analysis, a maximum reading of raw water turbidity was 99.99 NTU. The annual average turbidity 
was 1.97 NTU. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 1 Plot of Raw Water Turbidity, Temperature and Flow 

Statistical analysis of the membrane’s permeate water turbidity data is presented in Table 16. As shown, permeate 
water turbidity readings from all of the four membrane trains averaged between 0.02 – 0.03 NTU.  
 
Table 16 Analysis of Permeate Water Turbidity Data 

Membrane Permeate Turbidity (NTU) 
Train No. Sampling Location  

Average Maximum 
% of time < 0.1 NTU 

1 On-line 0.03 0.10 99.99 

2 On-line 0.02 0.13 99.96 

3 On-line 0.02 0.27 99.90 

4 On-line 0.03 0.07 100.00 

Raw Water Parameters

0.00
1,000.00
2,000.00
3,000.00
4,000.00
5,000.00
6,000.00
7,000.00
8,000.00
9,000.00

10,000.00

Ja
nu

ar
y

Fe
br

ua
ry

M
ar

ch

Ap
ril

M
ay

Ju
ne

Ju
ly

A
ug

us
t

S
ep

te
m

be
r

O
ct

ob
er

N
ov

em
be

r

D
ec

em
be

r

Months

M3

-10.00

15.00

40.00

65.00

90.00

Tu
rb

/T
em

p

Flow Temp Max Turb



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 11 

 

5.4 Distribution Chlorine Residual  

The Procedure for Disinfection of Drinking Water in Ontario states that “the distribution system must be operated 
such that at all times and at all locations within the distribution system there is at least a detectable free chlorine 
residual of 0.05 mg/L at a pH 8.5 or lower, or where monochloramine is used, a combined chlorine residual of 0.25 
mg/L”. 
 
O. Reg. 170/03, Schedule 16-3.4 states that the distribution water quality is considered to be adverse if the free 
chlorine residual is measured to be less than 0.05 mg/L. The corrective action is to restore chlorination immediately 
and follow the instructions as directed by the Medical Officer of Health. 
 
The Municipality has implemented the following procedures to comply with the Regulation: 

• Scheduled flushing of dead end water mains; 

• Chlorine addition at the Zone two (2) Elevated Tank; and, 

• Initiation of a “Capital Works” program to replace all 100 mm cast iron watermains and loop dead ends 
within the next ten (10) years. 

A statistical analysis of the free chlorine residuals measured in the distribution system is presented in Table 17.  All 
samples analyzed met regulatory requirement for free chlorine residual to be >0.05 mg/L. 
 
Table 17 Summary of Distribution Free Chlorine Residuals  

Distribution Free Chlorine Residual (mg/L) 
Location Sample Count 

Minimum Average Maximum 

% of time> 
0.05 mg/L 

% of time >  
0.2 mg/L 

Distribution 
System 1,467 0.24 1.25 1.93 100 100 

 

5.5 Supernatant Total Suspended Solids 

Schedule C, Section 1.5 of the Municipal Drinking Water Licence states that the annual average concentration of the 
suspended solids (TSS) in the effluent discharged from the Port Hope WTP into the natural environment shall not 
exceed 25 mg/L. Furthermore, as stated in Schedule C, Section 4.4, the total suspended composite sampling is 
required to be completed quarterly at the effluent discharge pipe.  
 
Table 18 presents a statistical analysis of the supernatant total suspended solids.  As shown, the annual average 
concentration of suspended solids has not exceeded the discharge limit of 25 mg/L. Minor modifications were made 
to optimize the process to ensure TSS content in the effluent remains below 25 mg/L. 
 
Table 18  Supernatant Discharge Total Suspended Solids 

Total Suspended Solids (mg/L) 
Location Sample Count 

Minimum Annual Average  Maximum 
% of time <  

25 mg/L 

Supernatant 
Discharge at 
Outfall  

12 3.0 16.17 93.0 83.3 

 



Municipality of Port Hope  Port Hope Drinking Water System - 2011 Summary Report 

 

Final 2011 Drinking Water Summary Report 12 

5.6 Other Parameters 

Table 19 lists the deviation or exceedance of other water samples summarized in Appendix E and deviations from 